Lake Echo Watershed Servicing Study

101015.00 e Final Report ® November 20, 2012

1SO 9001
Registered Company
Prepared for: Prepared by:
———

REGIONAL MUNICIPALITY

CBCL LIMITED

Consulting Engineers




Original Signed Original Signed

Final Report G. Smith 11/20/2012 | M. Delay 11/20/2012
Draft Report G. Smith GS™ | 03/09/2012 | M. Delay M.D. / 03/09/2012
.. Name: Signature: Date: Name: Signature: Date:
Issue or Revision: =
Reviewed By: Issued By:
Signed and Sealed:

This document was prepared for the party indicated herein.
The materia! and information in the document reflects CBCL
Limited’s opinion and best judgment based on the
information available at the time of preparation. Any use of
[...]
D Z Dauy
*. &
OII &
o 00..!
r §
o N A
)
(2




These objectives can be achieved with:

e Low impact site development, utilizing stormwater best management practices such as:

— Rain gardens and rain barrels;

- Porous pavements;

- Low slope swales along the property perimeter complete with vegetated filter strips adjacent
impermeable areas. These should be directed to undeveloped back lots where this is possible
without affecting neighbours;

e Local stormwater collection swales with flow limiting culverts between them to encourage
detention and infiltration rather than piped stormwater collection systems;

e Treatment of remaining runoff in centralized wet ponds and constructed wetlands with built in
detention capacity;

e Detention storage in natural low lying areas. These areas should be preserved where possible by
locating all development on the highlands. Where there is no naturally occurring low land and
detention storage must be constructed, co-use of stormwater detention with other public use lands
such as parkland or recreation fields will lower the overall costs of this requirement as the costs of
land can be significant; and

e Current guidelines require that deep storm sewers or clear water sewers are included where
sanitary sewers are provided. Clearwater sewers to convey foundation drainage away from each
property will need to be included if central wastewater collection systems are considered. These will
discharge relatively constant clean flows directly to the receiving waters with minimal impact.

These and other best management practices available at the time should be considered in the
development of a site specific stormwater management plan for each development.

4.1.3 Water Supply and Treatment

Water supply options and water treatment requirements for individual and cluster systems were
assessed by reviewing well records for wells in the study area. Wells constructed in the surficial soils
yield 9 to 84 L/min and are able to provide water for individual units as well as clusters of more than 10
units. Wells constructed in bedrock yield less, 7 to 32 L/min and are able to provide water for individual
units as well as clusters of up to 10 units. These are the ranges of yields for existing wells, yields of
individual wells may be different and will need to be confirmed on a site by site basis through a
hydrogeological investigation for each development.

Sampling and testing of existing wells was completed as part of the sanitary survey. Water quality
parameters of concern included iron, manganese, and arsenic as well as lead and copper in the wells
drilled into bedrock (typically from the plumbing), as well as Aluminum and E coli in the wells in the
surficial soils.

The hydrogeological assessment completed as part of this study indicated that the percentage of water
taken to service existing development is relatively small (4% of groundwater recharge) compared to the
flow through the tributary aquifers. This will more than double (9% of groundwater recharge) to supply
water to the community under the high growth scenario for future development in the community.
Withdrawal to supply this type of development is not expected to negatively affect existing wells and

CBCL Limited Alternatives for Servicing the Study Area 58



reduce their ability to supply water to current users if minimum lot sizes for water supply and well
separation distances are considered in the placement of new sub-divisions and wells.

For general planning purposes, a minimum of 5,854 square metres of permeable area is required for every
cubic metre of daily water demand, based on the groundwater suitability mapping and an assumption that
ground cover has a low demand for water. Generally, for planning purposes, one cubic metre per day of
water can supply one dwelling unit. The actual land area required for water supply will be determined
during the hydrologic assessment required as part of HRM's subdivision approval process.

4.2 Central Water Supply, Treatment and Distribution System

The RFP also states that “If the analysis reveals that there is a significant problem with water quantity
and/or quality in the Lake Echo Centre, the consultant shall examine options for the provision of central
water to the Lake Echo Centre”. Bedrock underlying the existing community centre and a large portion
of the proposed development to the northeast is pyritic slate. The available quantity of water from this
type of bedrock is typically low and poor water quality means that treatment will likely be required.

If the existing community centre and/or the proposed development in the northeast corner of the study
area are to be considered as a centre of the community for future development, a central water system
complete with treatment should be considered. A central water supply, treatment and distribution
system was assessed for existing development and potential future development with underlying pyritic
slate bedrock in the northern portion of the Study Area. In addition, residents attending the public
meeting in Lake Echo on May 9™ 2012 indicated that the water supply for the existing Wonderland
Mobile Home Park (Water Supply Lake) has had some recent problems, requiring residents to boil water.
If a central water system is considered for the area, it should include supply of treated water to the
mobile home park system.

4.2.1 Central Water Supply By Wells

Supply of water to the community by wells in deep surficial aquifers appears feasible in the Study Area,
provided the well sites can be located and that undeveloped land that is separate from potential
contaminants can be located and is available for this purpose. A well siting and development program is
considered the next step if this is to be pursued.

4.2.2 Water Supply From Lake Echo

The surface water system with the greatest potential to provide water for a central water supply is the
Lake Echo watershed. The feasibility of using this system to supply water for a central system was
assessed by comparing maximum day water demands to low flows in local gauged water courses and
prorating the results to the Salmon River - Lake Echo system. The maximum day demands for existing
development in the potential water service area account for 25% of the estimated 1 in 50 year low flow
in the Lake Echo system. Preliminary assessments indicate that future water demands for the Study Area
under the high growth scenarios are 45% of the drought flows. Withdrawal of water for a central water
supply system for the entire Study Area would require withdrawal of a significant portion of the low
flows, resulting in lower lake levels than occurs under existing conditions.

CBCL Limited Alternatives for Servicing the Study Area 59



Although the change in water levels due to withdrawal for water supply may be considered minor, (2
mm lower for the low growth, 3 mm lower for the medium growth and 4 mm lower for the high growth
scenario) it may impact fish habitat. This may not be acceptable for all stakeholders. It is recommended
that the acceptability of such changes be investigated as part of a water withdrawal permit application,
prior to proceeding further.

4.2.3 Water Treatment

4.2.3.1 DESIGN FLOWS

For the purposes of determining adequate design sizes for centralized water treatment a service rate of
50% total population has been assigned for each growth scenario. There would be 1,150; 1,850; and
2,600 serviced persons for the low, medium and high growth categories. The existing population of
1,750 is established by taking 50% of the median between two base population estimates between
Community Counts (2,800) and Statistics Canada (4,200).

The anticipated average water use per day varies linearly with population, ranging from 1.4 million liters
per day (MLD) in the low growth scenario to 3.1 MLD in the high growth scenario. Average water usage
rates, however, do not take into account the variability in demand that occurs daily or seasonally. As a
result, they are not used to design treatment processes, as this would underestimate the amount of
water required on high demand days. The maximum daily water demand estimate is used in this study
to size treatment systems and estimate the costs of treatment plant options for Lake Echo.

4.2.3.2 SOURCE WATER QUALITY

Lake Water Source

Water quality results from the lake water sampling program indicate that the surface water near the
proposed intakes is acidic, high in organics, low in turbidity and alkalinity, and moderate in minerals.
Metals, including iron, manganese, and aluminum are at or near the regulatory limit. Other municipal
water treatment systems nearby, including Bennery Lake, have similar organic matter and metals source
water characteristics as Lake Echo.

During the sampling program the lake water was assessed at two locations (North and South) for
nutrients and metals relevant to water treatment. The results showed little variation between locations
and consistent presence of organic matter in the absence of mineral content. The low measured pH of
the lake (5.6) is not uncommon for surface water in Atlantic Canada. The low alkalinity (<5 mg/L as
CaCO:s,) indicates a low buffering capacity and additionally the low conductivity (40 uS/cm) demonstrates
the lake is void of any effects due to seawater or brackish sources. This is typical of many source waters
used for municipal drinking water supply in the region.

Well Water Source

Drilled wells (excluding dug wells, or improperly constructed drilled wells) in and around the Lake Echo
area commonly have elevated levels of either iron, manganese, arsenic or some combination thereof.
This is typical of many groundwater supplies in Nova Scotia. Hardness levels are moderate to elevated
but other parameters such as pH, fluoride, TDS, chloride etc. appear to be within acceptable limits.

CBCL Limited Alternatives for Servicing the Study Area 60



4.2.3.3 SUMMARY OF WATER TREATMENT OPTIONS FOR POTENTIAL LAKE ECHO WATER SUPPLIES

The water treatment process for Lake Echo will have to provide for the removal of manganese (and
likely iron) and disinfection by-product precursors. Thus, it will have to include some form of oxidation
process combined with a process optimized to remove the organic molecules that react with chlorine to
form THMs and HAAs. There are a number of alternatives for removal of non-organic molecules (NOM)
including conventional sedimentation, or proprietary clarification systems. For this report dissolved air
floatation (DAF) has been used based on past history of installations in Nova Scotia on similar water.
More study is needed to optimize the NOM removal process.

Treatment processes for water from existing drilled wells includes a range of small-scale or point-of-use
devices designed for removal of iron and manganese, or softening. These include ion exchange, media
filtration, and reverse osmosis.

Three general categories of treatment were developed based upon the typical parameters of concern
which may be encountered in the area. Each category ranges in complexity and cost and can be
considered as follows:

1. Chlorination/disinfection only — no additional treatment required.

2. lron and manganese treatment plus chlorination/disinfection.

3. lIron and manganese treatment plus arsenic treatment plus chlorination/disinfection.

4.2.4 Water Distribution

Trunk water distribution systems for the community associated with the two scenarios for central water
supply are shown on Figures 4.2.4 (a and b). Based on discussions with the steering committee, the
distribution watermains are sized only to provide water to existing and future domestic users as well as
existing commercial and institutional users. The watermains shown have not been sized to provide fire flows.

The minimum system would include:
e Raw water supply from the source to the treatment plant:

- Approximately 200 metres of water main from an intake in the lake, south of the Highway 7
bridge (see Figure 4.2.4(a)) to the water treatment plant; or alternatively;

- Approximately 1,850 metres of water main from the wellfield at the treatment plant, tentatively
located northeast of the proposed development at the north end of the study area, to the
reservoir. At a preliminary level, the source water supply pipes and the transmission main from
the well field to the reservoir would need to be in the order of 200 mm in diameter to supply
the proposed water service area (all areas of existing and proposed future development that is
located over the pyritic slate bedrock);

e Areservoir to accommodate peak demands on the maximum demand day. It should:

- Belocated in the vicinity of the highest point in the area to be serviced, at the highest point of
land in the proposed development area, at an elevation in the order of 75 metres;

— Have active capacity in the order of the maximum day demand;

- Have a maximum water level in the order of elevation 85 metres and the minimum water
elevation should be in the order of elevation 84 metres;

e Approximately 2,100 metres of water main from the reservoir to Highway 7;
e Approximately 1,500 metres of water main along Highway 7;

CBCL Limited Alternatives for Servicing the Study Area 61



.‘ e \('\ ¥ \
) by s, \< \
= N
\ \ - v = S \
\ ‘ A
lll..._; @ \
——— (»3
©
a —
a < L
Q 5
j—’ g K] f —

v
L
< £ : ’
~ 018 \ A N~
xs //
o> uwn X iy
SEEN \Qm\ \
W 0 S L MR
[ 2 )
) T, v 5 <




L AYMHOH

4

- ~ [
f H BIVINI A1ddNS
'43LVM 3NV 03SOdO¥d. =

3 A\w

& \E 2




e Water distribution piping in the Water Service Area to service existing and proposed development:

— East side of Lake Echo — 600 metres of watermain on Highway 7 as well as 1,200 metres on the
side roads; and

- West side of Lake Echo — 7,700 metres in the existing sub-divisions on both sides of Highway 7.

4.3 Costs of Servicing Alternatives

4.3.1 Wastewater

4.3.1.1 SINGLE UNIT AND SMALL CLUSTER SYSTEMS

A summary of requirements and probable construction costs for onsite wastewater systems is provided
in Table 4.3.1(a). A range of development options serviced with traditional onsite wastewater treatment
and effluent dispersal systems is presented in this table. The probable costs for the treatment systems

to service clusters include engineering and contingency allowances.

Table 4.3.1(a): Requirements for Onsite Sewage Disposal Systems

Design Flow Septic Tank Probable Costs Probable Costs

(Lpd) Capacity (L) (C1 contour) ($) | (C2 contour) (S)
New single family 1,350 4,500 4,000 - 6,000 8,000 -12,000
10 unit cluster system 11,500 20,500 $47,800 $114,400
20 unit cluster system 23,000 32,000 $91,900 $227,500

C1 contours may be used in the best soil conditions shown on the suitability mapping for new
development (Figure 3.11). C2 contours may be assumed as a requirement for new developments in the
areas shown in lighter green. These assumptions must be confirmed on a case by case basis using site
specific information on soil type, depth, slope etc. Contour systems should only be considered for
replacement of failed systems if there is sufficient land and setback distance available. In all other areas,
a recirculating filter system will likely be required.

A summary of requirements and probable construction costs for Recirculating Textile Filters (RTF)
technologies alternatives is provided in Table 4.3.1(b). Costs for the cluster systems include engineering
and contingency.

Table 4.3.1(b): Requirements for RTF systems

Design Flow Septic Tank Capacity Probable Costs
(Lpd) (L) (RTF)
Existing single family 1,350 5,700 $15,000 — $25,000
10 unit cluster system 11,500 25,300 $112,400
20 unit cluster system 23,000 50,600 $199,700

CBCL Limited Alternatives for Servicing the Study Area 64



4.3.1.2 COMMUNITY EFFLUENT TREATMENT SITES

For completeness and comparison purposes, effluent collection and treatment systems for servicing

larger numbers of services were developed for the most densely populated areas in the community.